Introduction to Membrane
Filtration & Fluoridation
Technologies

Maryland Center for Environmental Training
301-934-7500
Info@mcet.org
www.mcet.org



mailto:info@mcet.org

Introduction to Membrane and Fluoridation Technologies

7 Contact Hours
9 CC10 Hours

Membrane and Fluoridation technologies will be explored in this one day course. Discussion will include
with an up-close look at the membrane filtration treatment methods. Membrane processes and
parameters will be introduced followed by operational and maintenance techniques. The uses of
membrane filters to remove fluoride will be discussed in depth. Participants will review Fluoride
applications and the evaluation methods used for determining performance. The operator will also
[...]
TMP: TRANS-MEMBRANE PRESSURE

Membranes & Fluoridation

History of Membrane Processes

. 1967|(1970’s

First RO plant (Plains, Texas)

Dramatic Increase

Membranes & Fluoridation

EXAMPLES OF LARGE

LOCATION

+ CAPE CORAL, FL
SARASOTA, FL
SCOTTSDALE, AZ
DEL RIO, TX
PITTSBURGH, PA
+ SAN JOSE, CA
JEDDAH

FRANCE

FORT MYERS, FL
BAHRAIN

+ TAMPA BAY, FL

+ SAN DIEGO, CA
NEWPORT NEWS, VA
CHESAPEAKE, VA

PLANTS

TYPE

BWRO
EDR

MF

UF

MF

MF
SWRO

UF

NF
UF/SWRO
SWRO
SWRO
BWRO
CONV/RO

Membranes & Fluoridation

MGD

15
12
18.5
28
20

15
15
12
10
25
50

35



SOME MEMBRANE MANUFACTURERS

IONICS
OSMONICS / DESAL
DUPONT/DOW
FILMTEC

KOCH

TRISEP
MEMCOR

PALL

FLUID SYSTEMS
HYDRANAUTICS
AQUASOURCE
ZENON

DRAMATIC GROWTH IN
50 YEARS

NUMBER OF MEMBRANE PLANTS WORLD-WIDE

* 1970 <10
* 1980 100
* 1990 1000
* 2000 5000

* 2017  >14000

REASONS FOR DRAMATIC
INDUSTRY GROWTH

RELIABILITY

AVAILABILITY &
MANUFACTURES

IMPROVEMENTS &
TREATMENT EFFECTIVENESS

STRINGENT WATER QUALITY REQ.
& REDUCTION IN FRESH WATER

36



REASONS FOR DRAMATIC

INDUSTRY GROW | H

(@ water factory 21
1977 400 psi 15 gpd flux 94% salt rej

1977 $1000/elem
2017 $380/elem

OST

<

2017 225 psi 20 gpd flux 99% salt rej

MEMBRANE COSTS

TYPE PRESSURES EQUIPMENT 0&M COST  WATER
cost psi COST $M/IMGD $/KGAL S$IKGAL

MF 10- 30 05-1 03-04 04-06
UF 20-75 05-1.1 0.3-0.6 04-07
NF 80 - 150 0.8-1.2 04-0.7 0.6-0.9
BWRO 200 - 700 09-15 0.8-15 1.0-2.0
SWRO 700 - 1200 2.0-6.0 2.0-4.0 20-4.0

* INCLUDES MEM. REPLACEMENT, LABOR, GHEMICALS, POWER & CAPITAL COST RECOVERY,

Membrane Materials

* Cellulose Acetate (CA)

* Poly(ether)sulphone (PS or PES)
* Polypropylene (PP)

* Polyamide (PA)

* Polyvinylidienefloride (PVDF)

* Combinations

— Thin film composites (TFC) e.g. PA on PS
— Mixtures as solutions or matrices e.g. PVDF +CA

37



CLOSE - UP VIEW

HOLLOW FIBER SPIRAL WOUND

SPIRAL WOUND SYSTEM

SPIRAL WOUND

CONCENTRATE

HOLLOW FIBER SYSTEM

38



RO/NF Equipment . /4

* Membrane elements
* Pressure vessels

* RO Skids

* Feed pumps

* Piping

* Instrumentation

* Pre/Post treatment

SUBMERGED
MEMBRANES ARE THE
ANSWER FOR TOUGHER

RAW WATERS

EDR requires ion to be charged & is
electrical Potential driven

Positive Polarity ®
] % [ g Cation
}T N; C"\ zi Membrane
‘7 Na+ Cl- [ AI’]IOH
— NK Cll\' ¢l Membrane
A P A Y
“ Negative Polarity ©

Saline Feed NON-PRESSURE DRIVEN

Membranes & Fluoridation




SOME
EXAMPLES

CURRITUCK, NORTH CAROLINA

0.2 MGD

EXPAND TO 0.5

NF SOFTENING

W/ CONV TO BW RO
90% RECOVERY

155 PSI

KILL DEVIL HILL PLANT, NC

3.0 MGD
EXPANDABLE TO 8
FEED TDS: 3,800

3 TRAINS




HARLINGEN , TEXAS

4MGD RO
3 SKIDS

WASTEWATER
PURIFICATION
FOR INDUSTRIAL
SALE

CITY OF FREDERICK EMERGENCY UF
PLANT

1 MGD CAPACITY
HIGH COLIFORM
HIGH TURBIDITY
LEASE (TEMP. PLANT)

EXTREMELY FAST SCHEDULE

Membranes & Fluoridation

JUPITER ISLAND, Florida - BWRO

2MGD (EXPAND TO 4MGD ) BWRO
HIGH H,S
SIGNIFICANT POST TREATMENT

2 STAGE, 80% RECOVERY

Membranes & Fluoridation




FORT MYERS, FLORIDA

12 MGD
EXPAND TO 20

| 3-4 MGD SKIDS
NF SOFTENING
90% RECOVERY
155 PSI, W BWRO
CONVERSION
PLANNED

COURTESY OF BOYLE ENGINEERING

Membranes & Fluoridatior

PITTSBURGH 25 MGD POST TREATMENT

|

Membranes & Fluoridation

HOLLOW FIBER, 8 RACKS




VERO BEACH, FLORIDA

6 MGD

EXPAND TO 10

3-2 MGD SKIDS
LOW PRES. BWRO

85% RECOVERY

175 PSI

MARCO ISLAND, Florida - RO

RECENTLY EXPANDED
TO 6 MGD

10,000 TDS FEED WATER

SUFFOLK, VIRGINIA

3.8 MGD

EDR PLANT

TDS REDUCTION &

NATURAL FLUORIDE
REMOVAL




WELL BEYOND MUNICIPAL &
CONVENTIONAL APPLICATIONS

* TARGETING SPECIFIC CONTAMINANTS
(NITRATE, RADIUM, ARSENIC, ETC.)

INDUSTRIAL RECOVERY/REUSE
ULTRA PURE WATER
PHARMACEUTICAL

FOOD INDUSTRY

COOLING TOWER/POWER INDUSTRY
ELECTRONICS & COMPUTER
LABORATORIES

........ MUCH MORE

FULLY AUTOMATED PACKAGED
PLANTS AVAILABLE

EASY TO OPERATE




SMALL FOOTPRINT (12,000 SF BLDG)
25 MGD MF PLANT

10 MGD CAPACITY, VERO BEACH FLORIDA

Membranes & Fluoridation




OPERATIONAL
ISSUES

CAREFUL SELECTION &
OPERATION IS CRUCIAL

- Requires detailed

evaluation & piloting

- May require pretreatment

- Potential fouling/scaling if not
properly selected

- Requires operator training &
knowledge

SCALING CONCERNS

PRECIPITATION OF SUPER SATURATED
CARBONATES, SULFATES, SILICATE, ETC. RESULTS
IN TMP INCREASE

IN 70’s & 80’s USED TO BE A BIG PROBLEM. BUT WE
NOW CAN PREDICT IT & CONTROL IT.

* ALTERING pH & ADDING SCALE INHIBITORS

* WELL DESIGNED BRINE SPACERS

» ADEQUATE FLUSHING VELOCITIES

* OPTIMIZATION OF HYDRAULICS IN THE SYSTEM
+ EFFECTIVE CLEANING




FOULING CONCERNS

PHYSICAL DEPOSITS (SUCH AS CLAY, SILT, METAL
OXIDES, BIOLOGICAL SLIME, ALGAE, ETC.) ON THE
SURFACE & INTO MEMBRANE PORES CAUSES
INCREASE IN TMP & POOR WATER QUALITY

ORGANIC & PARTICULATE FOULING CAN BE CONTROLLED
BY MEMBRANE SELECTION AND OPTIMIZED
OPERATION/CLEANING PROCEDURES

Optimized Pretreatment selection, design & operation is the
key to fouling prevention

HOW TO PREVENT FOULING
AND SCALING ?

* CONTINUOUSLY MONITOR RAW WATER
¢ KEEP PRE-TREATMENT CLEAN

*  MONITOR FEED WATER CHANGES

« FLUSH SYSTEM IF NOT IN USE

*  FOLLOW CLEANING PROCEDURES

* PERFORM TREND ANALYSIS

* CONDUCT PROFILING (sample each vessel)
*  PERFORM PROBING (if necessary)

* ROUTINE SDI TESTING

Plant Process
& Equipment

* Pre-treatment
* Post treatment

* Controls &
instrumentation

Custom Plant Designs

Membranes & Fluoridation




OPERATIONAL

CHARACTERISTICS
FLUX  Cone
FEED TEMP*. 1 1 1
FEED PRESSURE 1 1 —_
FEED CONC. 1 l

* ABOUT 3% PER DEGREE CELSIUS

A FEW OTHER
SIDE ISSUES TO
KNOW

CHLORINE TOLERANT
MEMBRANES

Industry has finally realized most surface water
systems require chlorine at the head works for
oxidation, disinfection & bio-growth control

Need more chlorine tolerant membranes with
higher flux rates




APPLICATION /INNOVATIONS

There is a great demand on conventional plant
filtration upgrades, which likely means
membranes upgrades that are:

e Tough

¢ Chemical tolerant
* High flux

* Low energy

CLEANING

Clean when 10-15% drop in normalized flow

If more than 30% drop, may be impossible to fully
restore performance

Always follow manufacturer’s recommendations
Chemical is mixed & heated in a tank

Feed at a recommended rates

Flush

Put back online

CLEANING CHEMICALS

Depends on type & degree of fouling and scaling
Contact manufacturer or third-party specialty RO
cleaning firms

Generally low pH followed by high pH (exception
is for oil deposits which is reversed)

— Low pH — dissolve scaling

— High pH — organic removal

Sometimes skids are soaked with permeate for a
few hours before cleaning




CLEANING REMEDIES

CARBONATE SCALE:
— Easy to remove if detected early, low ph with citric acid
ORGANIC FOULANTS:

— If detected early and have not been absorbed to
membrane surface, normal cleaning is sufficient

MICROBIAL DEPOSITS:
— Clean, flush, sanitize piping, and pre-treatment
SULFATE SCALE:

— Much more difficult, especially barium and strontium
sulfates. best is to prevent from happening

es & Fluoridatior

OVERALL SYSTEM
CONTROL

SIMPLIFIED SCHEMATIC

Membrane Module

il PERMEATE

REJECT

(CONCENTRATE)

%PERMEATE
OVER FEED:

RECOVERY




SIMPLE 3 STEP CONTROL

PERMEATE FLOW IS SET
CCV MODULATES TO ACHIEVE DESIGN RECOVERY
FEED PUMP VFD KEEPS UP WITH PRESSURE TO GIVE CONSTANT
PERMEATE FLOW

Membrane Module

PERMEATE
L
| Pump FLOW METER
REJECT
(CONCENTRATE)

CONCENTRATE gy
PLC CONTROL
VALvu

Membranes & Fluoridatior

UPSTREAM SEES ONE GIANT
CONTROL VALVE

Membrane Module

PERMEATE

e

S—
Pump FLOW METER

REJECT

(CONCENTRATE)

REJECT =
PLC CONTROL

VALVE

Water Reuse

Using Membrane Filters

Membranes & Fluoridation




Role of Enhance Solids Removal

- Membrane

astewater separation
treatment
process +Additional organic and suspended

solids
“Turbidity

It's a combination of
physical, chemical,

and biological Also called

“Tertiary
-
Reuse
Membranes & Fluoridatior

Reuse Regulations and Rules

* EPA Suggested Guidelines
—pH=6-9
—BOD;< 10 mg/L
— Turbidity <2 NTU
— E. coli= NONE
— Residual Cl, 2 1 mg/L

* Filtration effectiveness evaluated by turbidity
— NTU: nephelometric turbidity units
— Particle counts

Wastewater Purification Process

Ultraviolet Light
(UV) with Hydrogen
Peroxide

Microfiltration (MF)  Reverse
Osmosis

Influent

Reuse




California Water Recycling Criteria

* Media Filtration

— 5 gpm/ft2 maximum

— <2 NTU average daily turbidity

— <5 NTU 95% of time in any 24-hour period

— 10 NTU maximum

— Coagulation required unless secondary effluent <5 NTU
* Membranes

— <0.2 NTU 95 % of time in any 24-hour period

— 0.5 NTU maximum

Typical Reuse Water Quality

After BNR After BNR plus After BNR plus

plus depth filtration  microfiltration, RO,
Constituent disinfection and disinfection  and disinfection
TSS, mg/L 5-20 1-4 <1
BODj, mg/L 5-20 1-5 0-2
TN, mg/L 2-12 2-12 <1
NO,, mg/L 1-10 1-10 <1
TP, mg/L 0.1-0.5 0.1-0.5 <05
Turbidity, NTUs 2-6 <2 0.1-0.5
Microbiology, MPN/100 mL
Bacteria 2.2-240 <22 =0
Protozoan 5-10 <1 =0

Viruses 100-10000 <.0001 =0

Membranes & Fluoridation

Wastewater Reclamation/Reuse




Increasing Water Sources

* Improve current usage:
— Promote water conservation

— Repair and improve water
distribution systems

* Getting water out of waste:

— Reclamation of wastewater for
reuse

— Desalination of brackish and sea
waters

Membranes & Fluoridation

What is Water Reuse/Recycling?

Non-Potable
— Irrigation—Golf, Residential, etc.
— Cooling Towers, Boiler Feed
— Wetland Restoration

Potable

* Indirect
— Seawater Intrusion Barrier
— Groundwater Replenishment
— Aquifer Storage/Recovery
— Reservoir Augmentation

e Direct

— Pipe-to-Pipe

De facto Reuse is Common

&

WWTP
= Secondary Treatment
Treated mg Chiorination/dechlorination
Effluent *
/\\ 95%
Surface - s96
water

“We are all downstream...” . )
wTP ’

Coagulation, Flocculation g
=
=
-m- \ Drinking
water

Filtration, UV, Chlorine

-

Membranes & Fluoridation




Wastewater Reclamation and Reuse

Industrial
reuse

Agricultural reuse

N Wastewater

. Surface water
Municipal use achoran

Y

; Industrial use |

H 4 N I

: ; Irrigation ¢ |

| i H ) Wastewater

Treatment

Treatment

e Agriculture

* Golf courses

* Residential landscapes
* Ground water recharge
* Industrial

Reclaimed Water - Florida

* Highly treated wastewater

* Good source of water for irrigation and
industrial uses

* Has been known about for many years

* Became more widely used in Florida in the
1980’s and 1990’s

* Florida is now one of the largest users of
reclaimed water in the U.S.




Reclaimed Water 1992-2006

Wetlands &
Industrial Uses et
Industrial Wetlands & 14% 8
Ground  ges g
Water —go, Ton
Recharge g
14%

Ground Water
Recharge
14%

2006
1992

Public

Access
Agricultural Areas
Irigation 38%
30%

Public Access

Agricultural nrons

Irrigation

12% 53%

1992 - 290 mgd 2006 - 663 mgd

Membranes & Fluoridation 3

California - Carson Regional Water Recycling Plant

* LA Water District

* Capacity =5.0 MGD

* Nitrification

* Microfiltration and RO

* Effluent - process water
for an oil refinery

Membranes & Fluoridation 2

California — Santee Water Reclamation Facility

* 2.1 MGD

* Biological nutrient
removal process

* Denitrification filters
* Effluent - multiple uses

Membranes & Fluoridation 3

11



California - Michelson Water Recycling Plant

* Irvine Ranch Water
District (IRWD)

* Capacity =30 MGD

¢ Effluent — multiple uses

Membranes & Fluoridation E3

IRWD Landscape Reclaimed Water Uses

Reclaimed Water Streetscape

single Family Estates

IRWD Other Reclaimed Water Uses

Reclaimed Use In Carpet Manufacture

Under Strawberries

sanitary Use in High Rise Buildings
Mer

es & Fluoridation 36

12



Africa - Windhoek, Namibia

SO0UTH
AFRICA

37

Natural Beauty ... but not Enough
Water

Windhoek’s Wastewater
Reclamation Plant for Potable Use

Goreangab Reclamation Plant (Windhoek)

The only wastewater reclamation plant in the world producing
water for direct potable reuse

Membranes & Fluoridation 39

13



Windhoek’s Goreangab Water
Reclamation Plant

* Namibia, 1968
* Initially met 25% of city’s water demand

* Now can provide up to 50% of the potable
suppl

Windhoek Water Sources

6%

20%

Circa: 2012

m Surface Water

= Ground Water
New Goreangab water Reclamation Plant (NGWRP)
= Old Goreangab water Reclamation Plant (OGWRP)

Membranes & Fluoridation a1

The Treatment Scheme: A
Multiple Barrier Approach

Rnsorvoir Pro-ozonabon Floccultaton Flatation (DAF) Dual madia fitration

Powdered activased carbon

Untrafitration GAC GAC BAC Main ozonatson

14



Most Important: Public Acceptance
and Trust in the Quality of Water

» Breaking down the psychological barrier (the
“yuck factor”) is not trivial

— Rigorous monitoring of water quality after every
process step

— Final product water is thoroughly analyzed (data
made available to public)

» The citizens of Windhoek have a genuine
pride in the reality that their city leads the
world in the reclamation of wastewater for
direct reuse

Membranes & Fluoridation 43

NEWater Singapore

* NEWater satisfies
30% of potable water
demand

¢ Goal: > 50% of
potable water
demand

* 5 NEWater plants

15



NEWater Singapore

www.pub.gov.sg/NEWater

INDIRECT POTABLE USE

Reservoir ﬁ

Waterworks

Water Population

< ++¢+* Reclamation MM
Plants Commercial

NEWater
Factories

P —
Seawater Desalted Water

Membranes & Fluoridatior

2000 - Demonstration Plant, Bedok District, Singapore

¢ Studies show MF/RO as
preferred process

* Full scale demonstration plant
— 2.5MGD
— Microfiltration, RO, UV

* 2-year study of 191 parameters
including:
— Physical/chemical analysis
— Pesticide/herbicide analysis
— Radionuclides
— Synthetic and natural hormones
— Microbiological

Public Consultation and Outreach

FOUR NATIONAL TAPS

Singapore’s Prime Minister
Goh Chok Tong

Ubiquitous Bottled Water

Membranes & Fluoridation

16



NEWater Visitor Centre

Fluoridation

Objectives

* What are the advantages and disadvantages
of fluoridation?

* How does fluoridation fit into the water
treatment process?

* What chemicals and equipment are used to
fluoridate water?

17



Fluoridation

* After filtration, a fluoride chemical can be
added to treated drinking water supplies

i

=— Fluoridation — Fuitration
PH esrraction

* Optional, not mandatory

. =

P Yo

Distribution = Reserveirs . Treated _ Clear water
system water tank tamh

Water Fluoridation

* Fluoridation is the process of adjusting the
concentration of fluoride in public water
supplies for the prevention of dental decay

Fluoride has been added to drinking water in
the United States since about 1945 and it has
been estimated that every dollar spent on
fluoridation has saved $50 in dentists' bills.

Water Fluoridation

Discovered through comparisons of the teeth
of children from areas that have different
concentrations of natural fluoride in their
drinking water.

18



Water Fluoridation

* The goal of water fluoridation is to control the
amount of fluoride each customer ingests per
day

* Ambient temperatures determine customer
water consumption

People tend to drink more water when it's
hot, so the optimal fluoride concentration in
warm climates will be lower than in cool
climates

Water Fluoridation

* Sodium fluoride (NaF) was the first chemical
to be used for water fluoridation in the US

Original fluoride concentrations of 0.7 to 1.2
mg/L were set based on regional temperatures

Water Fluoridation

Fluoride in water has been proven to prevent
tooth decay among children and to prevent
root tip rot

Fluoride acts by strengthening the tooth
enamel and by making the enamel more
resistant to decay

This is a long-term process, with results
usually being noticeable only after about 4 to
6 years.

19



Fluorosis and Other Problems

* Although fluoride is safe at the concentrations
used in water treatment, an excess amount of
fluoride in water can result in mottled brown
stains on teeth

* These stains are known as fluorosis

* Fluorosis results from fluoride concentrations
of 2 to 13 ppm in drinking water